Rodriguez Army Health Clinic

Formulary

Analgesics
*acetaminophen oral tablets 500mg,

*acetaminophen 325mg/diphenhydramine hcl
12.5mg oral tablets (Percogesic®)

*acetaminophen 325 mg / butalbital 50 mg/
Caffeine 40 mg oral tablet (Fioricet)

*aspirin 325mg EC oral tablets (Ecotrin)

*tramadol hcl oral tablet (Ultram) 50mg

NSAID

*ibuprofen oral tablets 400mg & 800mg (Motrin)

*indomethacin oral capsule (Indocin) 50mg

*meloxicam 7.5mg and 15mg oral tablets (Mobic)

*naproxen 500mg oral tablet (Naprosyn)

*naproxen sodium 550mg oral tablet (Anaprox DS)

*sulindac 150mg oral tablet (Clinoril)

*piroxicam 20mg oral capsule (Feldene)

Controlled substances

*codeine/acetaminophen oral tablet (Tylenol #3)

*acetaminophen/ 325mg oxycodone 5mg (Percocet)

Antianxiety Agents

*buspirone 5mg & 15mg oral tablets (Buspar)
*hydroxyzine hcl 10mg & 25mg oral tablets (Atarax)
*hydroxyzine pamoate 25mg & 50mg oral caps (Vistaril)

Anticoagulants
*warfarin sodium oral tablets (Coumadin®)

Anticonvulsants

*carbamazepine oral tablets 200mg (Tegretol)
*clonazepam 0.5 mg oral tablet (Klonopin)
*diazepam 5 mg oral tablet (Valium)
*divalproex sodium oral tablets 250mg & 500mg
(Depakote) (Depakote ER)

*gabapentin oral tablets/capsules (Neurontin)
*phenytoin oral capsules (Dilantin)

Does not include Phenytek

Antidepressants SSRI

*bupropion oral tablet 100mg, 150mg, 300mg
(Wellbutrin SR) (Wellbutrin XL)

Does not include Zyban®

*citalopram oral tablet 20mg & 40mg (Celexa)
*fluoxetine oral capsules 10mg & 20mg (Prozac)
Does not include Sarafem®

*paroxetine oral tablet 10, 20, 30 & 40mg (Paxil)
Does not include (Paxil CR)

*sertraline oral tablet (Zoloft)

*venlafaxine extended release caps 37.5, 75 & 150mg (Effexor)

Tricyclic antidepressant
*amitriptyline oral tablets (Elavil)
*doxepin oral capsules

*nortriptyline oral capsules (Pamelor)
*trazodone oral tablets

Antidiabetic Agents

*glipizide immediate release oral tabs 5mg & 10mg (Glucotrol)

*glyburide oral tablet 5mg (Micronase)

*glyburide micronized oral tablet 3mg & 6mg (Glynase)
*metformin immediate release oral tablet 500, 850 & 1000mg
(Glucophage) Note: Does not include Glucophage XR®
*insulin aspart vial (Novolog®)

*insulin glargine vial (Lantus®)

*insulin Human NPH vial (Novolin-N®)

*insulin Human Regular vial (Novolin-R®)

*insulin Human 70/30 vial (Novolin70/30®)

Antidiabetic Products
*alcohol preps
*insulin syringes

Antiemetics

*dimenhydrinate oral tabs (Dramamine)

*meclizine hcl oral tabs 12.5, 25mg (Antivert)

*promethazine oral tabs and rectal suppositories (Phenergan)

Anti-infectives
Cephalosporin (15t generation)
*cephalexin 500mg oral caps, 250mg susp(Keflex)
*cefadroxil caps (Duricef)
Lincomycin
*clindamycin 150mg oral capsules (Cleocin)
Macrolides

*azithromycin oral tabs (Zithromax)
*clarithromycin oral tablets ER (Biaxin 500mg)

Penicillins
*amoxicillin 500mg oral capsule (Amoxil)
*amoxicillin/clavulanic acid 500mg & 875mg oral tabs
400 mg/57mg oral suspension (Augmentin)
Does not include Augmentin XR®
Quinolones
*ciprofloxacin oral tablet 500 mg (Cipro)
*levofloxacin oral tablet, 250, 500, 750mg (Levaquin)
Sulfonamides
*sulfamethoxazole/trimethoprim (Septra DS)
*sulfasalazine 500mg oral tabs (Azulfidine®)
Tetracyclines
*doxycycline 100mg oral tablet (VibraTab)
*minocycline 50mg oral capsules (Minocin)

Antimicobacterial
Antifungals
*fluconazole 150 mg oral tab (Diflucan)single dose
*griseofulvin 250mg oral tablet (Gris-Peg)
Antiprotozoal/Antibacterial agent
*metronidazole 500mg oral tablet (Flagyl)
Antituberculosis
*isoniazid oral tablets
*rifampin 300mg
Antivirals
*acyclovir 400mg, 800mg oral tabs (Zovirax)
Urinary anti-infective
*nitrofurantoin macrocrystals oral caps
(Macrodantin) ( Macrobid)

Alzheimers medication (Cholinergic)
*donepezil 5mg and 10mg oral tablets (Aricept)

Antihistamines

*diphenhydramine oral caps and liquid (Benadryl)
*hydroxyzine pamoate 25mg, 50mg oral caps (Vistaril)
Second-generation antihistamines

*cetirizine oral tablets 10mg (Zyrtec)

NOTE: Does not include chewable

*fexofenadine oral tablets (Allegra)

*|oratadine oral tablets 10mg (Claritin)




Antilipemic Agents

*ezetimibe/simvastatin oral tablets 10/10, 10/20 & 10/40mg
(Vytorin®)

*fenofibrate oral tablet 160mg (Triglide®)

*niacin extended release 500mg oral tab (Niaspan®)
*pravastatin sodium oral tablets 20mg & 40mg (Pravachol)
*simvastatin oral tablets 10mg, 20mg & 40mg (Zocor)

Antineoplastic Agents
*methotrexate 2.5mg oral tablet
*tamoxifen 10mg and 20mg oral tablets (Nolvadex)

Antiparkinsonian Agents
*benztropine oral tablet (Cogentin)
*carbidopa/levodopa extended
release oral tablet (Sinemet)
*trihexyphenidyl oral tablet (Artane)

Antiplatelet Agents
*clopidogrel oral tablet (Plavix®)
*dipyridamole oral tablet (Persantine)

Antipsychotics
*quetiapine oral tablet (Seroquel®)

*risperidone oral tablet (Risperdal)
NOTE: Does not include Redi-tabs)

Asthma Agents
*albuterol tablet, oral inhaler and

soln for inhalation (Proventil®) (Ventolin®)
*albuterol/ipratropium inhalation aerosol (Combivent)
*budesonide inhalation solution
(Pulmicort Respules®)
*fluticasone propionate 44,110 and 220mcg (Flovent)
*fluticasone / salmeterol oral inhaler (Advair®)
*montelukast oral tablet, chewable tablet and
oral granules (Singulair®)
*ipratropium oral inhalation aerosol (Atrovent®HFA)
*ipratropium br. inhalation solution 0.02 %(Atrovent®)
*sodium chloride inhalation soln 0.9% x 3ml (NSS)

ADHD medications
*atomoxetine 40mg, 60mg oral caps (Strattera®)
*D,L- amphetamine extended release

Capsules (Adderall XR®) 20mg only
*methylphenidate extended release 27mg, and
36mg oral tablets Concerta®

*methylphenidate immediate release 10mg(Ritalin)

Contraceptives, Oral
Monophasics
*drosperidone 3mg /ethinyl
estradiol 0.02mg oral tablet (YAZ®)
*drosperidone 3mg/ ethinyl estradiol
0.03 mg oral tablet (Yasmin)
*ethinyl estradiol 35 mcg norethindrone 1 mg

oral tablet (Norinyl) or (Ortho Novum 1/35)

*levonorgestrel 0.15 mg/ethinyl estradiol 0.03 mg

oral tablet (Nordette)

*norgestimate 0.25mg/ethinyl estradiol
0.035mg (Ortho-Cyclen) or (Mononessa)

Triphasic

* ethinyl estradiol 0.035mg/norgestimate
0.180mg (Ortho-Tri-Cyclen)

*ethinyl estradiol 0.025 mg/norgestimate
0.180 mg oral tablet (Ortho-Tri-Cyclen-Lo)
Progestin only

*norethindrone 0.35 mg oral
(Micronor) or (Nor-QD)

Corticosteroids — Oral

*methylprednisolene tab 4mg DosePack
*prednisone oral tablet 5mg, 20mg
*prednisolone 15mg/5ml oral syrup (Prelone)

Decongestant
*pseudoephedrine tabs 30mg (Sudafed)

Dental Agents

*chlorhexidine gluconate 0.12% oral rinse (Periogard)

Diuretics
*chlorthalidone oral tablet (Hygroton)
*furosemide oral tablet 20mg & 40mg (Lasix)
*hydrochlorothiazide oral tablet 25mg, 12.5mg caps
*hydrochlorothiazide/triamterene

oral tablet 50mg/75mg (Maxzide)
*spironolactone oral tablet (Aldactone)

Electrolyte Replacement
*potassium chloride oral tablet

Estrogens
*conjugated estrogens oral tablet (Premarin®)

*estradiol transdermal system 0.0375mg,
0.1mg (Climara)

Estrogens/Progestins

*conjugated estrogens / medroxyprogesterone
0.45mg/1.5mg oral tablet (Prempro®)

NOTE: Does not include Premphase
*medroxyprogesterone acetate oral tablet (Provera)

Expectorants
*guaifenesin oral syrup (Robitussin)

Expectorant/antitussive
*quaifenesin DM syrup (Robitussin DM)
*quaifenesin/codeine oral syrup (Robitussin AC)

Genitourinary Agents

*oxybutynin chloride 5mg oral tablet (Ditropan)

*oxybutynin chloride extended release 10mg oral tab

*tolterodine extended release 2mg and 4mg oral
capsule (Detrol LA®)

*prazosin 2mg oral capsule (Minipress)

Urinary tract analgesic
*phenazopyridine oral tab 100mg (Pyridium)

BPH
*alfuzosin oral tablet (Uroxatral®)
*finasteride oral tablet (Proscar)
*terazosin oral capsule (Hytrin)
*tamsulosin 0.4mg oral cap (Flomax)

Gastro intestinal Agents

antidiarrhea agents

*loperamide 2 mg oral capsules (Imodium)
antispasmodics

*dicyclomine oral tabs 20mg & 10mg caps (Bentyl)
antiflatulents

*simethicone chewable tablet (Mylicon)




bowel evacuants

*Fleet saline enema

*lactulose oral syrup (Cephulac)

Colon electrolyte cleanser preparation
*Colyte or equivalent

gastroesophageal reflux
*metoclopramide oral (Reglan)

GERD Agents (PPI)

*esomeprazole magnesium oral capsule 20mg & 40mg(Nexium®)
*omeprazole oral capsule 20mg (Prilosec)
H2 receptor agonist

*ranitidine 150mg oral tablet (Zantac)
laxatives

* bisacodyl oral tablet (Dulcolax)

Hypnotics
*temazepam 15mg and 30 mg oral capsules (Restoril)

*zolpidem immediate release 10mg oral tab (Ambien)

Gout agents
*allopurinol oral tabs 100 and 300mg (Zyloprim)

*colchicine 0.6 mg oral tablet USP (Colcrys®)

Hypotensive Drugs & Cardiovascular
ACE-inhibitors and combinations

*captopril oral tablet (Capoten)

*enalapril oral tablet (Vasotec)
ACE inhibitors long acting

*lisinopril, lisinopril hctz oral (Zestril) (Zestoretic)

Adrenergic Beta-Blocking Agents
*atenolol 25mg, 50mg oral tablets (Tenormin)
*carvedilol immediate release (Coreg)

*metoprolol tartrate oral tab 50/100mg (Lopressor)
*metoprolol succinate extended release (Toprol XL)
*propanolol oral capsule (Inderal)

Angiotensin Receptor Blockers (ARBs)
*telmisartan oral tabs (Micardis®) (Micardis HTZ®)
*losartan oral tabs (Cozaar) (Hyzaar)

Antiarrythmics
*amiodarone oral tablet (Cordarone)

*digoxin oral tablet (Lanoxin

Alpha adrenergic blockers
*prazosin 2mg oral capsule (Minipress)

*terazosin oral capsule (Hytrin)

Beta-blockers

calcium channel blockers
*amlodipine oral tablet (Norvasc)
*diltiazem immediate release
*diltiazem extended release oral caps. (Tiazac)
*nifedipine extended release oral cap.(Adalat CC)
*verapamil immediate release (Calan)
*verapamil SR oral tablet (Calan SR)
Miscellaneous Antihypertensives
*benazepril/amlodipine combination (Lotrel®)
*clonidine oral tablets (Catapress) 0.1mg
*hydralazine oral tablets (Apresoline)
*methyldopa oral (Aldomet) 250mg
Vasodilators Nitrates and Nitrites
*isosorbide dinitrate oral tablets (Isordil)
*isisorbide mononitrate extended release
30mg, 60mg oral tablets (Imdur)
*nitroglycerin sublingual 0.4mg (Nitrostat)
*nitroglycerin lingual aerosol 400mcg per spray
Antiplatelets
Adenosine diphosphate (ADP) receptor inhibitors
*clopidogrel oral tablet (Plavix®)
Adenosine reuptake inhibitors
*dipyridamole oral tablet (Persantine)

Migraine Agents
*acetaminophen/butalbital/caffeine (Fioricet)

*sumatriptan succinate oral tabs 50mg and 100mg

Muscle Relaxants

*chlorzoxazone (Parafon Forte)

*cyclobenzaprine oral tablet 5mg, 10mg (Flexeril)
*methocarbamol oral tablet 500mg & 750mg(Robaxin)

Nasal Corticosteroids
*flunisolide nasal soln. 0.025% (Nasalide)

Nasal spray
*sodium chloride 0.65% nasal spray (Ayr)

Ophthalmics
*primonidine 0.15% oph soln (Alphagan P®)

*eye irrigating solution (Dacriose)
*|latanaprost (Xalatan®)
*|ubricant eyes drops

*|lubricant ophthalmic ointment
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*naphazoline opht soln (Vasocon)

*prednisolone oph susp 1% (Pred-Forte)

*timolol maleate opht. Soln 0.5% (Timoptic)

*timolol maleate opht gel forming GFS (Timoptic-XE)
antibiotics

*Bacitracin ophthalmic oint

*ciprofloxacin ophthalmic soln. (Ciloxan)
*Erythromycin ophthalmic ointment

*gentamicin sulfate opht soln/oint 0.3% (Garamycin)
*polymyxin B sulfate/trimethoprim ophth soln (Polytrim)
*sulfacetamide oph soln.10% (Sulamyd)

*tobramycin ophthalmic soln. 0.3% (Tobrex)

Osteoporosis Agents
*alendronate 35mg, 70mg (Fosamax) (Fosamax-D®)
*raloxifene oral tablet 60mg (Evista®)

Otics preparations

*hc/neomycin/polymyxin otic sol. & susp.(Cortisporin)
*antipyrinenzocaine/glycerin otic soln (Auralgan)
*acetic acid otic soln (Vosol)

*carbamide peroxide otic ear wax removal aid (Debrox)

Parasympathomimetic (Cholinergic)
donepezil 5- and 10-mg tablets (Aricept)

Stool softener
*docusate calcium cap. (Colace)

Treatment for anaphylaxis
*anaphylaxis auto injector (EpiPen) (EpiPen Jr)

Thyroid Agents
*levothyroxine sodium oral tablets (Synthroid®)

Topical Agents
*anesthetic hemorrhoidal oint. 1% (Dibucaine)

*Bacitracin topical oint
*benzoyl peroxide gel
*clindamycin phosphate 1% topical soln (Cleocin)
*clobetasol propionate 0.05% oint (Temovate)
*clotrimazole cream (Lotrimin)
*clotrimazole/betamethasone

dipropionate cream (Lotrisone)
*fluocinonide 0.05% cream (Lidex)



http://en.wikipedia.org/wiki/Adenosine_diphosphate_(ADP)_receptor_inhibitor
http://en.wikipedia.org/wiki/Adenosine_reuptake_inhibitor

*hydrocortisone 2.5% rectal cream (Anusol HC)
*hydrocortisone 25 mg rectal suppositories
*clotrimazole cream and soln.(Lotrimin or Mycelex)
*hydrocortisone cream 1%, 2.5%

*ketoconazole shampoo 2% (Nizoral)

*LacHydrin 12% moisturizing lotion

*miconazole topical cream (Monistat or Micatin)
*mupirocin 2% oint. (Bactroban)

*nystatin topical cream (Mycostatin)

*pain relieving cream (Thera-Gesic)

*permethrin 5% cream (Elimite) or eq.

*selenium sulfide 2.5% top.susp.lotion (Selsum)
*silver sulfadiazine cream (Silvadene)
*triamcinolone acetonide 0.1% cream (Kenalog)(Aristocort)
*White Petrolatum ointment

*Zinc Oxide ointment

Vaginal Products
*clindamycin phosphate vaginal

cream USP,2% (Cleocin)
*clotrimazole vaginal cream 1% (Gyne-Lotrimin)
*conjugated estrogens vaginal cream (Premarin®)
*metronidazole vaginal gel (Metro Gel)
*miconazole nitrate vaginal cream 2% (Monistat 7)

Vitamins & Minerals

*ferrous sulfate 325mg oral tablet

*folic acid 1mg oral tablet

*prenatal vitamins with folic acid 1mg

*calcium oyster shell 500mg oral table (Oscal)

PHARMACY HOURS

Monday, Tuesday, Thursday, Friday
7:00AM-11:00am
1:00pm-3:00PM

PHARMACY PHONE NUMBERS:

787-707-2052
787-707-2591 FAX

IMPORTANT INFORMATION

® Physician’s name must be legible

® Physician’s DEA number required

® NPI number required

® Generic medication must be
authorized

® NO refills for controlled substances

*kk

***Brand Name for reference only

® REGISTER (Brand name)

TRICARE PHARMACY eligibility
(Patient ID card required)
4 Acive Duty and family members
4 Retirees and family members
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